153712 KIT CONTENTS

LK71000

153712A-777

Hardware Kit

163712-101-992

Front Crossmember

153712-102-992

Rear Crossmember

LKT001

153712-205-99

Driver Rear Control Arm
Drop

LKT001A
163712110 Outer Tie Rod
4923-001 Bump Stop
153712-225-99 Brake Line Bracket
153712-226-99 Brake Line Bracket
153712-227-99 Brake Line Bracket
153712-203 Bump Stop Extension

153712-206-99

Passenger Rear Control
Arm Drop

153712-207-99

Control arm Bracket Crush
Sleeve

153712-223-99 Track Bar Relocator
LK7001A Sub Kit - A
153712-108-992 Skid Plate

163712-2186

Rear Swaybar End Link

LK2652

153712-103L

Driver Side Spindle

153712-103R

Passenger Side Spindle

1637T12C-777 Hardware Kit
153712D-777 Hardware Kit
1537T12E-T77 Hardware Kit
183712F-777 Hardware Kit
153712G-777 Hardware Kit
1637T12H-777 Hardware Kit
163712-130 Front S5 Brake Line Kit
LK30001

153712-104A-

99 Main Differential Drop
153712-104B-
99 Rear Differential Drop

153712-140-95

Drive Line Spacer

153712B-777

Hardware Kit

* The supplied shock, spring, and/or spacer sets will vary depending on the stage selection




HARDWARE KIT CONTENTS

HARDWARE KIT - 153712A-T77

110264 Bolt M18-2.5x140 4
110265 Nylon Lock Nut M18-2.5
153712-101W-99| Centering Washer M18
HARDWARE KIT - 153712B-777
110225 Bolt M12-1.75x30
110282 Bolt M12-1.75x45
110243 Mylon Lock Mut M12-1.75 7
112151 Bolt M12x1.75 6
110228 Washer M12 18
HARDWARE KIT - 153712C-777
110218 Bolt M16-2.0x120 8
110242 Nylon Lock Nut M16-2.0 8
110219 Washer M16 16
110283 Bolt Flanged M14-2.0x45
110222 Nylon Lock Nut M14-2.0 2
110223 Mi4 Washer 2
HARDWARE KIT - 153712D-777
110246 Bolt M10-1.75x60 2
112292 MNylon Lock Mut M12-1.5 2
110228 Washer M12 4
LK74000
1537121-777 Hardware Kit 1

163712-113L-99

Left Sway bar Drop Down

HARDWARE KIT - 163712E-777
112103 Bolt M14-1_5x90 i
110292 Nylon Lock Nut M14-1.5 1
110223 Washer M14 2
110225 Bolt M12-1.75x30
110243 Nylon Lock Nut M12-1.75 1
110228 Washer M12 i

HARDWARE KIT - 1583T12F-777
110232 Bolt M8-1.0x16 2
110233 Mylon Lock Mut M&-1.0 2
110245 Washer M3 4
110234 Bolt M6-1.0x16 1
110235 Mylon Lock Mut M&-1.0 i
110117 Washer MB 2

HARDWARE KIT - 153712G-777
112142 Balt Semated Flanged M10- 4]

HARDWARE KIT - 153712H-777

Bolt Socket Head M10-
110287 1.5%130 2
110280 Mylon Lock nut M10-1.5 2
110239 Washer M10 2

HARDWARE KIT - 1537121-777
110230 Bolt M10 x 1.25—25MM 4
110244 Mut (Nylock) M10-1.25 4
110239 Washer Flat M10 §

163712-113R-99

Right Sway Bar Drop Down

* The supplied shock sets will vary depending aon the stage selection purchased.
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